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Applicant Hubo Sports Products Co., Ltd.

Address of Applicant No.3, Yongfu St., Sandong Rd., Huadu District, Guangzhou,

Guangdong Province, China

Date of Receiving Samples : Nov 28, 2016

Testing Period Nov 28, 2016 to Dec 03, 2016

Place of Testing ShenZhen, China

Samples Description
Submitted sample(s) said to be:

Country of Origin China Frame Type : Ski Goggles
Country of Destination : Not Provided Model No. See ANNEX 1
Manufacturer Not Provided Frame Colo: Not Provided
Buyer Not Provided Lens Type : Not provided
Lot/Batch Size Not Provided Lens Color : See ANNEX 1
Sampling Size 1Pair /Model P.O. No. Not Provided
Requested Standard
Test Method With Reference to FDA 21 CFR 801.410
Test item Impact Resistance
Results/Remarks Please refer to the following pa é@}.ﬁ“'"‘"m
@“ /%‘“
/¢ TESTING %\
‘& SERVICE By
Issued by sté§1 5'““”“%55

Date of Issued . : D
For and on behalf o'f
Shenzhen Precision Eyewear

Testing & Inspection Services Co., Ltd.

7% i3

Manager : Wen Hua Li

65,2016

4/F., Building A&B, No. 68 Xiaokang Road, Dakang Shangzhong Village, Henggang Town, Longgang District,Shenzhen, Guangdong, China

Tel: +86-0755-84264042 Fax : +86-0755-84263248 E- mail : info@pelabtest.com Website :www.precisioneyewearlab.com
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Test Results
Impact Resistance - FDA 21 CFR 801.410
Number of Number of

Lot/Batch Sampling L
P.O. No. Lens Color . . Rejection Acceptance Result
Size (PCS ) | Size (PCS)

(PCS) (PCS)

Model No. and color
Not Provided | of all submitted Not Provided 2/Model 0/Model 2/Model Pass

samples see annex |

Acceptance Criterion:
On the basis of a statistically significant sampling pursuant to FDA 21 CFR 801.410, lenses shall
not be fracture.

Sampling Plan From: ANSI /ASQC Standard Z1 .4-2003
(Under 21CFR 801.410(c), it is required to test a statistically significant sample of over—the—counter
glass Lenses from each production batch. And FDA accepts the Acceptable Quality (AQL) of 6.5,
General Inspection Level ll.)
Lot/Batch Size** Sample Size Ac/Re* Lot/Batch Size Sample Size Ac/Re
2to 8 2 0/1 281 to 500 50 7/8
9to 15 3 0/1 501 to 1200 80 10/11
16 to 25 5 1/2 1201 to 3200 125 14/15
26 to 50 8 1/2 3201 to 10,000 200 21/22
51 to 90 13 2/3 10,001 to 35,000 315 21/22
91 to 150 20 3/4 35,001 to 150,000 500 21/22
151 to 280 32 5/6 150,001 to 500,000 800 21/22

Remark: 1.* Ac=Acceptance; Re=Rejection;
2. * * Generally, a pair of glasses contain 2 pcs of lenses. If the lot size from vendor is refer
to the number of glasses, we will multiply it by 2 before sampling.
3. Lenses may be certified by the manufacturer as conforming to the statistically significant

sampling as described in CFR 801.410.

4/F., Building A&B, No. 68 Xiaokang Road, Dakang Shangzhong Village, Henggang Town, Longgang District,Shenzhen, Guangdong, China
Tel: +86-0755-84264042 Fax : +86-0755-84263248 E- mail : info@pelabtest.com Website :www.precisioneyewearlab.com
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Picture of test samples

Model No.: HB-152 Model No.: HB-190

Model No.: HB-189

Model No.: HB-181 Model No.: HB-188

Model No.: HB-166A Model No.: HB-133
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Picture of test samples

Model No.: HB-108

Model No.: HB-115

ANNEX 1
No. Model No. Lens Color No. Model No. Lens Color
01 HB-152 Solid Smoke 06 HB-188 REVO. Green
02 HB-190 REVO. Red 07 HB-166A REVO. Green
03 HB-189 Mirror Blue 08 HB-108 REVO. Green
04 HB-191 REVO. Red 09 HB-115 Mirror Rainbow
05 HB-181 REVO. Orange 10 HB-133 Mirror Rainbow
------ Report End-----

This report is effective only with both signature and designated stamp. Unless otherwise stated the result(s) shown in this report refer

only to the sample(s) tested. This report shall not be altered, increased or deleted, without prior approval of PEL.
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